S LONCINEs=
i HHLF SR E AR

LC175FDS
LC185FDS

I A&<=VERSION No.: 2011-01
IS BB HRGERLE LONCIN MOTOR CO.,LTD.




FAEH AU (Instruction for use of parts catalogue)

AZAT H SRR 2011421 ] I 645 21 ) ds B R T R o
This parts catal ogue was prepared based on the latest information available as of April 2011.

T R 2011 L LR A A H sk BT 8 %0
See the parts catalogue news for any revision that is made after April 2011.

LTI AN, —E W TE A g .
Always specify the part number when ordering a part.

TR AT H gy i EDE T e 5 SEbs FAEMEAT BT AN A o
Note that the illustrations can differ from the actual partsin shape.

YT BN A H S0 A AT S NI, AR WK AR IS A (R IS TR S RRAB T B, A DRUE AR ATART I 0 vy AASE FH 380 f
FRAS ) 3 H S 2 ST BB B T IAS . W RS A BT IRCA 5 LR KAT, 1 HFESLONCINEL & .

When modifications or additions to this parts catalogue are made , a revised edition will be issued at an appropriate time,

We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether a parts

catal ogue revision has been issued, please contact your LONCIN distributor.

4555 ]

ASSY. -eeeee K COMP. «++er Ha R Hi L. weeees 7 A.C.eeeeee ACHLHL D.C.oeeee HH

IN. seeee- ﬂf% EX. ceeeee ﬂF/ﬁ FR. ------ Eﬁﬁilg RR, ¢+« )“a‘glg HEX, ¢+++-- ﬁﬁﬁ

Abbreviations

ASSY . oo Assenbly  COMP. +----+ Complete  R. -+ Right L.oeeeeer Left A.C. oo Alternating current

D.C.coeeee Direct current IN, eeeeee Inlet EX. ceeeee Exhaust FR. «eeeee Front RR. e Rear HEX. «¢+-* Hexagonal

“EAHECE (Quantity) 7 AR RN HEPTIE R O3 R H
The number given in the “Quantity.” column indicates the quantity of parts.



¥ {3k (CYLINDER HEAD)

ith4h 4 (CRANK CASE) 441 o5 (CRANKCASE COVER)

fHh #1375 2€ 3% AT (CRANK SHAFT/PISTON)

fic <. % 5t (GAS DIDTRIBUTION ADJUSTMENT)

15
B1011 12 49

"ﬂﬁm@],____w a
S o X s

Y 4§ 10,, e
Lo = ﬁ A =min ;1 " IJIE- 7
*‘? "ﬁ = fa_ e N 'zj 4
U_J_ﬂl (i =5 j
'.IH )
SRR (DIVERSION ASSY.) k31l 2% (CARBURETOR)
oy T e
N (o
1 e - LS
A 3] T 5 g
{-‘:“"\. g . .--"'-- fr i; il
2 .."I h!‘ﬁﬂ %zl-
e 17 \:.;_’,#Hz
G r;ﬁ_‘__;k




B3 Ak ok 2k 8 (FLYWHEEL/COIL ASSY.)

EEHEHL (STARTER MOTOR)

YIRS (CONTROL SYSTEM)

TR (AIR CLEANER)
1 :j:—:m

P

ﬁ J‘ _ﬁfﬁg?il ]

& & =

s (FUEL TANK)




@
¥Kfirsk (CYLINDER HEAD)

Fes TS B, Description Hit (Reqd. QTY)

No. Part No. LC175FDS LC185FDS
1 380140215-0004 NSk T IBFEME% 14 BOLT , FLANGE , M6x14 4 4
2 120220023-T190 ALk 4 A COVER COMP ., HEAD 1 1
3 380740671-T251 B TUBE , BREATHER 1 1
4 120250021-T190 AT S 6 PACKING , HEAD COVER 1 1
5 380140337-0001 ISV T B M10% 80 BOLT , FLANGE , M10x80 4 4
6 270960014-T040 KIS PLUG , SPARK 1 1
7 380180099-0001 WL IR FEMBx54 BOLT, STUD, IN.M8x54 2 2
8 180650085-T251 HR R GASKET , EX.PIPE 1 1
9 120080403-T251 TSk HEAD COMP .,CYLINDER 1 -

120080404-T222 TSk HEAD COMP .,CYLINDER - 1

10 120150132-T250 AT S B GASKET , CYLINDER 1 -

120150142-T220 AT Sk 2 GASKET , CYLINDER . 1

11 380600116-T110 SE7 4 12%20 PIN , DOWEL12x20 2 2
12 380140001-0006 NSk T IR ME% 12 BOLT , FLANGE , M6x12 1 1
13 160190005-T080 =R SRE SHROUD 1 -




@
¥Kfirsk (CYLINDER HEAD)
1 %éﬁ - 1 ) o i&g Reqd. QTY
75 A F M T Description = (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
160190006-T110 R S SHROUD - 1
14 380180092-0001 XSk HE AL BOLT, STUD, INTAKE 2 2




BH%H48 4 (CRANK CASE)

Fe TS S Description Hit (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
1 110810110-T252 i A A4 CRANK CASE 1 -
110810111-T222 EEEEEN CRANK CASE - 1
380630099-0001 UL BR % 76202 BEARING , RADIAL BALL - 2
130450016-T190 STfh WEIGHT,BALANCER - 1
4 171630002-T080 ipudi SHAFT , GOVERNOR ARM 1 -
171630003-T110 i SHAFT , GOVERNOR ARM - 1
5 380650339-T110 i 8x14%5 OIL SEAL - 1
6 380450522-T110 SR WASHER 1 1
7 381350004-T040 EPS PIN, LOCK 1 1
8 380450516-T110 S 12%20%2 WASHER 12x20x2 2 2
9 110260024-T110 BB S BOLT, DRAIN PLUG 2 2
10 380650492-T080 ih3130x46x8 OIL SEAL 30x46x8 1 -
380650494-T110 i3 35%x52x7 OIL SEAL 35x52x7 - 1
11 270280013-T251 2R R R R PLATE,WINDING 1 -
270280017-T222 R PLATE,WINDING - 1




%44 (CRANK CASE)

Fe TS - Description 3 (Reqd. QTY)

No. Part No. LC175FDS LC185FDS
12 380140011-0004 NSk 2 T IEFEME% 10 BOLT, FLANGE , M6x10 1 1

13 380140001-0006 NSk T IB M ME% 12 BOLT , FLANGE , M6x12 1 1

14 380940346-T560 23k CABLE CLEAT 1 1

15 380930023-T110 S CLIP,WIRE HARNESS 1 1

16 270210014-T251 WAL e A & COIL ASSY . 1

270210011-T111 TR B 2 e 4 A COIL ASSY . 1
17 380140054-0003 NSk 22 T IB A ME% 30 BOLT, FLANGE , M6x30 2 2




Hi%h45% (CRANK CASE COVER)

F U R Description AU (Reqd: QTY)
No. Part No. LC175FDS LC185FDS
1 110820052-T251 Hh#h A o5 CRANK CASE COVER 1 -
110820053-T222 A 5 CRANK CASE COVER - 1
2 171750008-T080 P VTRt GOVERNOR KIT 1 -
171750004-T110 A R AR A GOVERNOR KIT - 1
3 110690036-T190 Bl R4 5 CAP ASSY. 1 1
110830035-T180 it Al 4 i 2 A GASKET, CASE COVER 1 -
110830023-T190 it A 4 i 2 A GASKET, CASE COVER - 1
380600119-T110 JENLEY 8x12 DOWEL PIN 8x12 2 2
380630140-0002 IRVAER 1746206 BEARING 1 -
380630141-0002 IRV ER 76207 BEARING - 1
7 380650493-T080 h3f30x46x8 OIL SEAL 30x46x8 1 -
380650495-T110 h335%x52x7 OIL SEAL 35x52x7 - 1
8 110690045-T251 Pl R4 5 CAP ASSY. 1 -
110690046-T222 Pl R4 5 CAP ASSY. - 1
9 380140003-0005 N SkVE 2L IR M6 %20 BOLT, FLANGE , M6x20 1 1
10 380140051-0005 N SkVE 2L IR MBX 35 BOLT , FLANGE M8x35 8 -
380140005-0006 ISR SkVE 2L R MBx 40 BOLT , FLANGE M8x40 - 8




Bh%h/iEZE (CRANKSHAFT/PISTON)

JFs TEAE S 4T Description Hit (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
1 130070115-T250 nE S8Ry RING SET 1 -
130070114-T220 TEIEAH A RING SET - 1
2 130030128-T250 T PISTON 1 -
130030127-T220 b3 PISTON . .
3 130060032-T080 ALY PIN,PISTON 1 -
130060034-T110 I 24 PIN,PISTON - 1
4 380560056-T040 G2 S]] CLIP,PISTON PIN 2 -
380560057-T110 G2 S]] CLIP,PISTON PIN - 2
5 130150040-T080 AT ROD ASSY ., CONNECTING 1 -
130150049-T190 HEAT ROD ASSY ., CONNECTING - 1
6 380630140-0002 GRIL BR %1 76206 BEARING 1 -
380630141-0002 R ER K 6207 BEARING . 1
7 130290245-T180 AR -AL Ty CRANKSHAFT COMP 1 .
130290258-T180 iR A-A L% CRANKSHAFT COMP 1 -
130290288-T190 ittt A - A% CRANKSHAFT COMP - 1




B/ 52 (CRANKSHAFT/PISTON)

}—‘; = P = o %ﬁ% Reqgd. QTY

T A S UL TR Description (Reqd. QTY)

No. Part No. LC175FDS LC185FDS
130290259-T190 oty e 4 - AL 3% CRANKSHAFT COMP 1
130290267-T190 i 2l 5 k- ARl CRANKSHAFT COMP 1




1 2
o

L

2
||
16
Bt S, & 45 (GAS DISTRIBUTION ADJUSTMENT)
J7 5 TEAE S LR Description Hit (Reqd. QTY)
No. Part No. LC175FDS LC185FDS

1 140470001-T040 SARLE{ 35 NUT, PIVOT ADJUSTING 2 2
2 140490012-T040 TR R PIVOT ROCKER ARM 2 2
3 140460024-T110 SAmE: T ROCKER ARM 2 2
4 140480012-T040 AR R BOLT POVIT 2 2
5 140710002-T110 AT BRAT AR PLATE , PUSH ROD GUIDE 1 1
6 140670005-T080 A S PUSH ROD 2 -

140670006-T110 A S PUSH ROD - 2
7 140690004-T110 iy LIFTER , VALVE 2 2
8 140020060-T080 R Ry CAMSHAFT ASSY 1 -

140020056-T190 R RS CAMSHAFT ASSY - 1
9 140320002-T110 AT ROTATOR,VALVE 2 2
10 140390015-T11D SRS LOCER, VALVE 4 4
11 140380021-T11D A RETAINER,EX.VALVE SPRING 2 2
12 140340025-T11D IS () s SPRING,VALVE 2 2




16

e X & % (GAS DISTRIBUTION ADJUSTMENT)

bt FHAES AT 24 B Description A (Reqd: QTY)
No. Part No. LC175FDS LC185FDS
13 140360010-T110 AT ) 0 e ] SEAT,VALVE SPRING 1 1
14 140400012-T110 F4 v v SEAL,VALVE STEM 1 1
15 500550031-TO9F KB VALVE COMP. 1
500550032-T190 KBNS VALVE COMP. 1
16 140450023-T110 UHREAS ARM COMP. 1 1




BN 244 (STARTER SUBASSEMBLY)

b T TR Description P (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
1 193500045-T251 Fa B STARTER ASSY. 1 -
193500048-T222 FAE WA STARTER ASSY. - 1
2 380020067-T040 Yoy B Ly SCREW,SETTING 1 1
3 193550003-T040 IR G AR GUIDE,RATCHET 1 1
4 381150342-T040 i SPRING,FRICTION 1 1
5 193540003-T040 YRE N RATCHET , STARTER 2 2
6 381160090-T040 LR EiTh SPRING , RETURN 2 2
7 193520005-T110 LR REEL , RECOIL STARTER 1 1
8 193340019-T110 BN A SPRING,RECOIL STARTER 1 1
9 193640024-T251 Frd g COVER COMP ., FAN 1 -
193640025-T222 Fran COVER COMP ., FAN - 1
10 193560006-T040 40T KNOB , RECOIL STARTER 1 1
11 380140089-0005 N SR A TR AR M6 %8 BOLT , FLANGE , M6x8 4 4
12 160210048-T251 SRR S COVER COMP ., FAN 1 -
160210051-T222 SR S COVER COMP ., FAN - 1




FEEH B M (STARTER SUBASSEMBLY)

hit A ERAE 44 TR Description A (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
13 380140001-0006 INHA Sy 22 T AR BOLT , FLANGE , M6x12 5 5
14 193490175-T251 Fesh ik RECOIL STARTER COMP. 1
193490164-T222 Fesh 1k RECOIL STARTER COMP. 1




B (KB /A kEE (FLYWHEEL/COIL ASSY.)

bt FHAES AT 24 T Description A (Reqd: QTY)
No. Part No. LC175FDS LC185FDS
1 270920234-T251 Rk COIL ASSY ., IGNITION 1 -
270920254-T222 Rk COIL ASSY ., IGNITION - 1
2 380140102-0004 N SR A TR M6 %25 BOLT , FLANGE , M6x25 2 2
3 270020152-T081 TG VG B FLYWHEEL COMP 1 -
270020153-T111 TG VG B FLYWHEEL COMP - 1
4 160180022-T251 1 FAN COOLING 1 -
160180021-T222 1 FAN COOLING - 1
5 193590004-T080 JA B PULLEY,STARTER 1 -
193590007-T110 A B PULLEY,STARTER - 1
6 380370050-T110 INFVE A R B NUT SPECIAL 1 1
7 271660054-T251 SR TR OIL FILLER ASSY 1 1
8 273210001-T153 SRR IT KDk SWITCH KEY 1 1




S X EM4 (Diversion ASSY.)

JFs TEATE S TR Description Kt (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
1 160190041-T251 =N SHROUD 1 -
160190042-T222 =N SHROUD - 1
2 380140001-0006 NSk TR ME% 12 BOLT, FLANGE , M6x12 1 1




{32 (CARBURETOR)

- e MLy Description LC175F§§§ — QT:()3185FDS
No. Part No.
1 380750404-T251 e HOSE,CARBURETOR 1 1
2 170250022-T110 Mg OIL CuP 1 1
3 170430073-T100 Ab T 9% 5 4 PACKING,CARBURETOR 1 -
170430050-T11D Ab T 5% 5 4 PACKING,CARBURETOR - 1
4 170440040-T100 Ab i P8 R Ik INSULATOR,CARBURETOR 1 -
170440041-T110 Ab i 2% R INSULATOR,CARBURETOR - 1
5 170430061-TOSF Ab T 5% 35 4 PACKING , INSULATOR 1 -
170430062-T11D Ab T 95 5 4 PACKING , INSULATOR - 1
6 380750360-T153 kIR G PUMP RUBHER TUBP 1 1
7 173390001-T040 ik AIR PUMP PCOMP,CARBURETOR 1 1
8 170020722-T251 ik CARBURETOR ASSY 1 -
170020723-T222 RRTiiE CARBURETOR ASSY - 1
9 170430076-T110 Ab T 5% 5 4 SPACER COMP ., AIR CLEANER 1 1




#EhEPL. (STARTER MOTOR)

JFs TEATE S LI LTR Description H (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
1 270360038-T081 Ao Eh B LR STARTER,MOTOR 1
270360061-T222 L ML STARTER,MOTOR 1
2 380200134-0001 1AL L 8T MAx55 SCREW,M4x55 2 2
3 380140005-0006 ANFA KT TR FEM8 x40 BOLT, FLANGE , M8x40 2 2




PEEHE RS (CONTROL SYSTEM)

b T EIRAELL TR Description A (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
1 171590003-T080 W TRAT ROD, GOVERNOR 1 -
171590005-T110 W TREAT ROD, GOVERNOR - 1
171610001-T110 SRR LN SPRING, THROTTLE RETURN 1 1
3 171600043-T251 VR ek L SPRING, GOVERNOR 1 -
171600035-T222 R SPRING, GOVERNOR - 1
4 173710001-T153 IRES ) e GUM COVER,CONTROL HANDLE 1 1
5 380200011-0006 A S 24T M5 %30 SCREW ,M5x30 1 1
6 380140011-0004 N SR A TR M6 % 10 BOLT , FLANGE , M6x10 2 2
7 380370048-0001 VLR RE M6 NUT, FLANGE,6MM 1 1
8 271660026-T350 SRR T2 SWITCH ASSY,ENGINE STOP 1 1
9 380200008-0005 TR IBETMAX 10 SCREW , 4x10 1 1
10 171680062-T251 TR TNA S CONTROL ASSY. 1 -
171680061-T222 TR TA S CONTROL ASSY. - 1
11 380370048-0001 VL2 IEREME NUT, FLANGE,6MM 1 1
12 171620020-T251 A ARM, GOVERNOR 1 -




P RS (CONTROL SYSTEM)

75 i el M T Description (Reqd. QTY)

No. Part No. LC175FDS LC185FDS
171620021-T222 3 S ARM, GOVERNOR - 1

13 380250002-0001 YR S B[R] 52 (7 k) iR M6 %21 BOLT, QUADRATE HEAD6x21 1 1




73 yE3 (AIR CLEANER)

TEATE S 4T Description HE (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
1 180290022-T251 T UERR R R ELBOW,AIR CLEANER 1 1
2 180020484-T251 Rk e AIR CLEANER ASSY 1 -
180020483-T222 Rk e AIR CLEANER ASSY - 1
3 171470004-T251 RELJRU ) 428 il CHIOKE SET 1 .
171470005-T222 RELJRU ) 428 il CHIOKE SET - 1
380370048-0001 IS AL AR RE M6 NUT, FLANGE,6MM 2 2
180070141-T251 IR AR COVER, AIRr CLEANER 1 -
180070145-T222 IR AR COVER, AIRr CLEANER - 1
6 271460056-T251 R TFAR CHOKE LEVER 1 1
7 380930057-T251 SEATL R CLIP,WIRE HARNESS 1 1
8 380370048-0008 IS AL AR RE M6 NUT, FLANGE,6MM 2 2




HESR (MUFFLER)

JFs TEATE S 4T Description Kt (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
1 380140051-0005 7N ki 2 T B M8 X 35 BOLT, FLANGE , M8x35 2 -
380140004-0004 7N ki 2 T B M8 X 20 BOLT , FLANGE , M8x20 - 2
2 180960063-T251 Ty 7 g Protector, MUFFLER COMP. 1 -
180960064-T222 VY 75 AR Protector, MUFFLER COMP. - 1
3 380140215-0004 NSk T IBFEME% 14 BOLT , FLANGE , M6x14 4 4
4 380140011-0006 ANFSkIE A TR FEME% 10 BOLT, FLANGE , M6x10 4 4
5 380340005-0005 NFHIERE M8 NUT, FLANGE,8MM 5 5
6 180590186-T251 He o PIPE, EXHAUST 1 -
180590193-T222 He o PIPE, EXHAUST - 1
7 180660059-T251 T 7 B GASKET , MUFFLER 1 1
8 180690070-T251 DR YN Body Muffler 1 1
9 180970030-T251 THAEARY 2 Protector, Muffler 1 1
10 180571190-T251 9y 75 e MUFFLER ASSY. 1 -
180571195-T222 9 75 e MUFFLER ASSY. - 1




#Ryhm4S (FUEL TANK)

bt FHAES AT 24 T Description A (Reqd: QTY)
No. Part No. LC175FDS LC185FDS
1 380140215-0004 ANFKIE LR FEMEx 14 BOLT , FLANGE , M6x14 2 2
2 270860032-T251 B S 2 2 Sy HOLDER,ELECTRIC STARTING BOX 1 1
3 172840011-T251 AT 22 S HOLDER,FUEL TANK 1 -
172840013-T222 AT 22 S HOLDER,FUEL TANK - 1
4 170490725-T251 Tk TANK COMP ., FUEL 1 -
170490726-T222 Tk TANK COMP ., FUEL - 1
5 172840010-T251 AT 220 S HOLDER,FUEL TANK 1 -
172840012-T222 AT 22 S HOLDER,FUEL TANK - 1
6 170660077-T040 RERH L AR JOINT ASSY. , FUEL TANK 1 1
7 170870074-T153 A 5 CAP COOMP.,FUEL FILLER 1 1
8 380140004-0004 7N ki 2 T B M8 X 20 BOLT , FLANGE , M8x20 4 4
9 380140215-0004 NSk T IBFEMEX 14 BOLT , FLANGE , M6x14 4 4
10 380960121-0001 Ak CLIP , TUBE 1 1
11 380750405-0001 T TUBE , FUEL 1 1
12 380370048-0001 INHRVE ZETIBEE M6 NUT, FLANGE,M6 1 1




#Ryhm4S (FUEL TANK)

JFs TEAE S ST Description Kt (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
13 380960121-0001 A iRy CLIP , TUBE 1 1
14 170980081-T251 I G FUEL SWITCH 1 1
15 173260001-T55G WIS e L KNOB FUEL SWITCH 1 1
16 380200062-0005 TR SR ETMAX 20 SCREW ,M4x20 1 1
17 120550004-T251 7 H A Hanger 1 -
18 170700101-T251 T IR o i DAMPING PADS, FUEL TANK 1 1




M= (COVER)

JFs TEATE S ST Description Hh (Reqd. QTY)
No. Part No. LC175FDS LC185FDS
1 380140215-0004 NSk T IBFEME% 14 BOLT , FLANGE , M6x14 3 3
2 661280003-T251 B 1A 1 # COVER, ENGINE 1 -
661280005-T222 B SIS 1 # COVER, ENGINE - 1
3 380140215-0004 NSk T IBFEME% 14 BOLT , FLANGE , M6x14 1 1
4 380140002-0007 NSk T IBEME% 16 BOLT , FLANGE , M6x16 1 1
5 380370048-0003 NFRVE ZTIBEE M6 NUT, FLANGE,6MM 2 2
6 343210012-T251 TG R REAR SOVER TANK 1 -
343210011-T222 TR 2 REAR SOVER TANK - 1
7 380140004-0004 7N ki 2 T B M8 X 20 BOLT , FLANGE , M8x20 1 1
8 380140002-0007 NSk T IBMEME% 16 BOLT , FLANGE , M6x16 1 1
9 661280004-T251 Bl S1 A iR 2# COVER, ENGINE 1 -
661280006-T222 Bl S1 AR 2# COVER, ENGINE - 1
10 380930023-T110 SEAT LR CLIP,WIRE HARNESS 1 1
11 661660001-T251 ERE NN COLLOID 1 -
661660002-T222 PR COLLOID - 1




EsLONCINEs

[EZBERANNRBERAF
Loncin motor co., Ltd.

M. ERTWARBEX A AT EX LR KIEIS
Add:No.99Hualong Road,Jiulongpo District,Chongqging,China
Tel:86 23 8980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA





